Cylinder head & rocker box spares & parts for Triumph 1968-75 – T150/T160

Cylinder head

Key

Part Number

Description

Per

Models

1

70-8781

Cylinder head 1 1968-74 All

1

71-4356

Cylinder head 1 1975 T160

2

70-9510

Exhaust pipe adapter 2 1975 T160

2

70-9510

Exhaust pipe adapter 3 1968-74 All

3

70-6420

Valve guide, 6 1968-75 All

4

70-6422

Inlet valve 3 1968-72 T150

4

71-3361

Inlet valve 3 1973-75 All

5

70-6423

Exhaust valve 3 1968-72 T150

5

71-3362

Exhaust valve 3 1973-75 All

6

70-8787

Inner valve spring 6 1968-75 All

7

70-8788

Outer valve spring 6 1968-75 All

8

70-8720

Top valve spring collar 6 1968-75 All

9

70-8789

Valve spring cup 6 1968-75 All

10

71-3748

Split collet 12 1974 T150V from frame no. CJ41610, 1975 T160

10

99-0062

Split collet 12 1969-73 All, 1974 T150V S1

10

WE259A

Split collet 12 1968 T150

11

70-6561

Inlet rocker box 1 1968-73 All, 1974 T150V S1

11

71-4245

Inlet rocker box 1 1974 T150V from frame no. CJ41610, 1975 T160

12

70-6562

Exhaust rocker box 1 1968-73 All, 1974 T150V S1

12

71-4246

Exhaust rocker box 1 1974 T150V from frame no. CJ41610, 1975 T160

13

70-8773

Rockerbox to head gasket 2 1968-75 All

14

57-2166

Inspection cap 4 1968-75 All

15

70-8782

‘O’ ring 4 1968-75 All

16

14-1401

Stud, 1/4 UNF/C x 1″ 4 1968-75 All

17

14-0201

Bolt 4 1968-69 T150

17

14-0202

Rocker box bolt 1/4 UNF x 1-1/16 4 1970-75 All

18

14-7004

Allen screw 1/4UNCx3/4 6 1968-75 All

19

70-1335

Sealing washer 4 1968-74 All

20

70-6018

Bush, rocker spindle 2 1968-75 All

21

60-3548

‘O’ ring 2 1971-75 All

21

70-3253

‘O’ ring 2 1968-70 All

22

70-9558

Rocker spindle 2 1968-75 All

23

70-6466

Rocker lever, timing side inlet/centre exhaust 2 1968 T150

23

70-9779

Rocker lever, timing side inlet/centre exhaust 2 1969 T150

23

71-1288

Rocker, centre exhaust 2 1970-72 T150

23

71-3587

Rocker arm, inlet timing side, exhaust centre 2 1973-74 All

24

70-6465

Rocker lever, timing side exhaust/centre inlet 2 1968 T150

24

70-9780

Rocker arm right inlet and centre exhaust 2 1969 T150

24

71-1287

Rocker, right exhaust & centre inlet 2 1970-72 T150

24

71-3588

Exhaust rocker, right 2 1973-74 All

25

70-6425

Rocker lever, exhaust drive side 1 1968 T150

25

70-9782

Rocker lever, exhaust drive side 1 1969 T150

25

71-1290

Rocker, left exhaust 1 1970-72 T150

25

71-3589

Exhaust rocker, left 1 1973-75 All

26

70-6426

Rocker lever, inlet drive side 1 1968 T150

26

70-9781

Trident rocker arm 1 1969 T150

26

71-1289

Rocker, inlet 1 1970-72 T150

26

71-3590

Inlet rocker, left 1 1973-75 All

27

70-7651

Rocker ball pin 6 1968-69 T150

27

71-0070

Rocker ball pin 6 1970-75 All

28

70-8783

Tappet adjuster 6 1968-72 T150

28

71-3358

Adjuster 6 1973-75 All

29

14-0402

Half nut 5/16 UNF 6 1968-75 All

30

70-1574

Rocker spindle spring washer 6 1968-75 All

31

70-1575

Rocker thrust washer 10 1968 T150

31

70-1575

Rocker thrust washer 12 1969-75 All

32

21-0550

Domed nut, 3/8 UNF 2 1968-74 All

33

70-6564

Rockerbox cover,exhaust 1 1968-75 All

34

70-6563

Rockerbox cover,inlet 1 1968-75 All

35

70-6565

Rocker box gasket 2 1968-69 T150

35

71-1445

Rocker box gasket 2 1970-75 All

36

70-9237

Rocker box bolt, 14-202 4 1968-75 All

37

70-9239

Washer, 3/8 4 1968-75 All

38

60-4245

Washer 1/4 x 9/16 x 5/64 8 1973 T150V S2, 1974-75 All

38

S25-1

Plain washer 4 1968 T150

38

S25-1

Plain washer 8 1969-72 T150, 1973 T150V S1

38A

70-8175

Ally washer 6 1975 T160

39

70-8820

Bolt, rocker box, short 4 1968-75 All

40

70-9240

Washer, rocker box bolt 8 1968-75 All

41

14-6211

Bolt – rocker box to head 4 1968-75 All

42

70-8819

Bolt, rocker box long 5/16 UNF x 4-1/4 2 1968-74 All

42

70-8819

Bolt, rocker box long 5/16 UNF x 4-1/4 3 1975 T160

43

21-2341

Bolt 1 1975 T160

43

70-8818

Bolt 2 1968 T150

43

71-0280

Bolt – rocker box to head 2 1969-74 All

44

14-0303

3/8 UNF nut 4 1968-74 All

45

82-2184

Washer 4 1968-74 All

46

70-9274

Rocker pipe 1 1968-69 T150

46

71-1168

Oil pipe, rocker spindle 1 1970-74 All

47

70-6353

Rubber connector 1 1968-69 T150

47

71-1175

Oil pipe 1 1970-74 All

48

70-9271

Oil feed pipe 1 1968-69 T150

48

71-1172

Oil connecting pipe 1 1970-74 All

49

70-1330

Rocker spindle washer 2 1968 T150

50

71-4358

Exhaust manifold, center 1 1975 T160

51

14-7004

Allen screw 1/4UNCx3/4 2 1975 T160

52

71-4098

Fin snub rubber 8 1975 T160

53

71-3588

Exhaust rocker, right 2 1975 T160

54

71-3587

Rocker arm, inlet timing side, exhaust centre 2 1975 T160

55

14-0222

Bolt, 5/16 UNF x 2 1/4, 4 1975 T160

56

97-2123

Distance piece 4 1975 T160

57

14-0302

3/8 UNF nut 1 1975 T160

58

60-2321

Plain washer 1 1975 T160
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk